[= 24
@ = 23
= - 22

105 061 601 750

Bolt, USS, 3/8"x1-3/4"

130 061 600 000

Nylock Nut, USS, 3/8"-16

111 037 500 100

Washer, Flat, USS, 3/8"

1
\.
~
~
21
Item # Part# Description QTY.

1 3403D Belt Guard Cover 1
2 3402D Belt Guard Back 1
3 3401D Base, Aluminum, 10" x 20" 1
4 PAX150 Axle, 3/4"x 23.5" 1
5 1467D Foot Bracket 1
6 1433D Handle, Long 1
7 3406D Axle Lock 2
8 1434D Handle, Short 1
9 2760 Grommet, 3/16" 5
10 613 2-1/2" Rubber Foot Pad 2
11 PCA511 Axle Tube, 17-3/4", Coated 1
12 PP8702H/2 Wheel Assy. w/ Tire, 4:10x3.50x4 2
13 101 075 000 100 Washer, Flat, SAE, 3/4" 8
14 17-47247 Axle End Cap 3/4" 2
15 2
16 2
17 4
18 2
19 3
20

21

22

23

2860 Grommet, 1/8"
104 042 000 750 Carriage Bolt, 1/4" x 3/4"
130 042 000 000 Nylock Nut, USS, 1/4"-20 11
104 042 001 000 Carriage Bolt, 1/4" x 1" 8
1807D Tinnerman Nut 8
1314D Washer 8
24 1317D Screw 8
25 105 052 400 750 | Cap Screw, SAE, 5/16"-24x3/4" 2
26 131 031 200 100 Lock Washer, 5/16" 2

11

6
20
~e
Ny
~
21
18
10
17
15
@

CART KIT, PREMIUM
ALUMINUM, PRESSURE PRO

PART NO.

KCA060

WARNING - CONFIDENTIAL MATERIAL

THE INFORMATION CONTAINED IN THIS DRAWING IS PROPRIETARY

AND MAY CONTAIN TRADE RETS AND PATENTABLE SUBJECT
MATTER WHICH ARE THE EXCLUSIVE PROPERTY OF GP COMPANIES
NC. THIS DRAWING IS PROTECTED BY THE COPYRIGHT LAWS OF
THE UNITED STATE L UNAUTHORIZED COFYING IS PUNISHABLE

BY FINE OR BY IMPRISCNMEN



